LACELA

Product: Electric Chain Saw

Art. No. 264008

12

56 57 5859

60 61

\kmg
iamﬂﬂiﬂgﬁ

)

- Iy

G
)

69

WAL
31, 34, 36, 704k

Version No.

Enable Time




LACELA

Product: Electric Chain Saw Art. No. 264008
No. | Part Name(Chinese) Part Name (English) Code Qty | No. | Part Name (Chinese) Part Name (English) Code Qty
I |HYURETST4X 14 Screw ST4X 14 30202019 10 | 45 [JFRHs Switch Button 10101007250 1
2 |jEE Rear Cover 10101003133 1 46 |4 FHE Right Handle 10101004521 1
3 |HlEsiLs gz:‘iiz”e Cover for 10101009091 1| 47 |&humlE Sealing Ring 10102003222 1
4 |HTEREIBATME X 55 [Screw M5X 55 30201147 4 | 48 [T Adjust Block 10306006099 1
5 |FHBURETST4X 10 Screw ST4X 10 30202012 2 | 49 |HTTAT Adjust Shaft 10306005072 1
6 |kl Carbon Brush 10605001197 2 | 50 |WHI/INA Adjust Small Gear 10101011274 1
T |#E Spring 10303002024 2 | 51 KM Adjust Big Gear 10101011275 1
8 [kl Brush Holder 10606001197 2 | 52 |kt Chain Wheel 10302010039 1
9 [Wl7% Housing 10101001439 1| 53 [HhFHFRERE 12 Circlip for Shaft 12 [30301023 1
10 |fl&At Bearing Bush 10102002003 1 54 | Dust Cover 10101011273 1
11 |fh7%&608 Bearing 608 30103194 L | 55 |Hihk Sealing Stick 10102003223 1
12 |ET Stator 10501001325 1 | 56 |tk Guide Plate Cover 10101008162 1
13 [ BURETST4 X 55 Screw ST4X 55 30202047 2 | 57 |BkA Iron sheet 10306006098 1
14 |[$4AE Air Deflector 10101005201 1 | 58 |ETZIBETST4X10 Screw ST4X 10 30202128 1
15 |#7 Armature 10502001350 L | 59 [ZNAVkE TR ERS Nut M8 30501040 2
16 %6001 Bearing 6001 30103192 1| 60 |15 el Adjust Knob 10101007252 1
17 |HBURETSTEX 16 Screw ST5X 16 30202060 4 | 61 | iRETMAX 8 Screw M4 X8 30201176 1
18 | FHA Left Handle 10101004520 1| 62 [EFEET13 Wrench 13 21201002029 1
19 |BhTFRiE Auxiliary Handle Sleeve |10101009092 1|63 [ Guide Plate 21201010082 1
20 |GHBIFAR Auxiliary Handle 10101004522 1 | 64 |HE% Chain 21201006225 1
PARREETEARE Baffle Hand Guard 10101011272 L | 65 [A7PsfisgiIMAX 14 |Screw MAX 14 30201011 2
22 | PHHIZETMAX 16 |Screw MAX 16 30201015 2 | 66 |MHEIRER 0il Pump Anchor 21201010091 1
23 | THEIZEIME X 16 |Screw M5X 16 30201062 2 | 67 |Hah# Nameplate 20302007632 1
24 |rhia] % Middle Cover 10204004220 1 | 68 [B:LkiE Wiring Cap 30802007 1
25 |h7&K608 Bearing 608 30104026 1| 69 [vhazdlft: 0il Pot Set 10701015073 1
26 | FH R4 PE 14 Circlip for Shaft 14  [30301025 1| 70 [ 0il Pipe 21201010090 1
27 | K%k Big Gear 10302004190 L 71 | ASHEE 4.8 Self-lock Socket 4.8  |30801028 2
28 | Hi il Output Shaft 10301001158 1| 72 [FEHPEE 6.3 Self-lock Socket 6.3 30801029 2
29 |4 X5X 13 Woodruff Key 4X5X13 [30601006 1| 73 [ 48 Protect Sleeve 4.8 30802004 2
30 |4#7K6002 Bearing 6002 30103022 1
31 |z 0il Pot 21201010087 1
32 |HERi R IBETMAX 12 [Screw MAX12 30201008 3
33 (WA AR Bolt Anchor 10305001096 1
34 |Mhaz 0il Pot Cover 21201010088 1
35 |[NAIEFEMB X 35 Bolt M8X35 30209046 2
36 [ 0il Pump 21201010089 1
37 |iHaE Nozzle Seat 21201010086 1
38 |k Gear Box 10201004291 1
39 |3 Spring 10303001160 2
40 | A B Self-lock Button 10101007251 1
41 |JFK Switch 10601003004 1
42 | Cord Sleeve 10102001047 1
43 |HLJEZE Cord 10602006010 1
44 | HSEEAR Cord Anchor 10101011123 1

Version No

Enable Time

2022.9




	264008爆炸图
	264008爆炸图清单

